SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6465
Spectrum =
Ref Level 10.00 dem Offset 15.32 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
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-70 dBm
-80 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.63 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.34110 GHz -55.60 dBm -51.97 dB -11.97 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.34154 GHz -55.63 dBm -52.00 dB -12.04 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.42278 GHz -42.40 dBm -38.77 dB -18.76 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.42262 GHz -42.26 dBm -38.63 dB -19.03 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.50718 GHz -42.68 dBm -39.05 dB -19.45 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.50730 GHz -42.71 dBm -39.08 dB -19.06 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.58842 GHz -56.41 dém -52.78 dB -12.83 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.50222 GHz -56.19 dém -52.56 dB -12.57 dB
I ) [T
Date: 17.AUG. 2 16:32:08
11AX80MIMO_Ant4 6465
Spectrum
Ref Level 10.00 dBm Offset 15.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.60 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.33602 GHz -57.13 dBm -48.52 dB -8.53 dB
-124,200 MHz -82,800 MHz 1.000 MHz 6.34102 GHz -57.37 dBm -48.77 dB -8.83 dB
-82,800 MHz -42,400 MHz 1.000 MHz 6.38226 GHz -52.27 dBm -43.67 dB -15.68 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.42262 GHz -44.90 dBm -36.30 dB -16.70 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.50738 GHz -45.32 dBm -36.72 dB -17.12 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.50746 GHz -45.33 dBm -36.73dB -16.72 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.589218 GHz -57.20 dém -48.60 dB -8.60 db
124,200 MHz 200.000 MHz 1.000 MHz 6.60670 GHz -56.93 dBm -48.32 dB -8.32 dB
I ) [T
Date: 17.AUG.2023 16:
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6545

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.43 dp

Mode Sweep

@ 1Rm View

Limit
0 de g

heck PABS
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-20 dBm
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-40 dBm

<50 dem /

-60 dBm

-70 dBm

-80 dBm

CF 6.545 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -5.31dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.40894 GHz -56.62 dém 5131 dB -11.31dB
-123,600 MHz 82,400 MHz 1.000 MHz 6.42142 GHz -56.85 dBm -51.55 dB -11.55 dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.50278 GHz -43.05 dBm -37.74 dB -17.74 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.50262 GHz -43.38 dBm -38.07 dB -18.47 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.58718 GHz -44.53 dBm -39.22 dB -19.62 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.58726 GHz -44.61 dBm -39.31dB -19.30 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.66850 GHz -57.13 dém 51.82 dB -11.85dB
123.600 MHz 200.000 MHz 1.000 MHz 6.74454 GHz -56.96 dBm -51.65 dB -11.65 dB

JL _
Dats: 17.AUG.Z 16:35:52

11AX80MIMO_Ant4_6545

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 15.32 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-70 dBm

-80 dBm

CF 6.545 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -8.83 dBm

Standard: None

RBW 1.000 MHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.200 MHz 1.000 MHz 6.41714 GHz -56.84 dém -48.01 dB -8.01dB
-124,200 MHz 82,800 MHz 1.000 MHz 6.42082 GHz -57.13 dém -48.30 dB -8.31d8
82,800 MHz 42,400 MHz 1.000 MHz 6.47478 GHz -49.31 dBm -40.49 dB -14.98 dB
42,400 MHz 41,400 MHz 1.000 MHz 6.50262 GHz -44.35 dBm -35.53 dB -15.93 dB
41.400 MHz 42,400 MHz 1.000 MHz 6.58738 GHz -44.99 dBm -36.16 dB -16.56 dB
42,400 MHz 82.800 MHz 1.000 MHz 6.58742 GHz -44.74 dBm -35.91dB -1591 dB
82.800 MHz 124,200 MHz 1.000 MHz 6.66210 GHz -57.395 dém -48.52 dB -8.55 dB
124,200 MHz 200.000 MHz 1.000 MHz 6.74394 GHz -57.01 dém -48.19 dB -8.19 dB

JL —
Dats: 17.AUG.2023 16:37:13
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sarans. FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6625

Spectrum =
Ref Level 10.00 dem Offset 15.22 do Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
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-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.08 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.48014 GHz -55.51 dBm -51.53 dB -11.53 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.50234 GHz -55.66 dBm -51.68 dB -11.78 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.58298 GHz -42.06 dBm -38.07 dB -18.07 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.58302 GHz -42.29 dBm -38.31dB -18.71 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.66698 GHz -42.95 dBm -38.97 dB -19.37 db
42,000 MHz 82.000 MHz 1.000 MHz 6.66706 GHz -43.33 dBm -39.35dB -19.34 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.74798 GHz -56.60 dBm 52.62 dB -12.63 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.75214 GHz -56.23 dBm -52.25 dB -12.25 dB
I ) [T
Date: 17.AUG. 2

11AX80MIMO_Ant4_6625

Spectrum
Ref Level 10.00 dBm  Offset 15.14 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.84 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.50118 GHz -57.30 dBm -49.46 dB -9.46 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.50262 GHz -57.52 dBm -49.68 dB -9.69 dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.55838 GHz -46.83 dBm -38.99 dB -14.00 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.58322 GHz -42.37 dBm -34.53 dB -14.93 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.66678 GHz -43.35 dBm -35.51dB -15.91 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.66682 GHz -43.19 dBm -35.35dB -15.34 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.74718 GHz -57.15 deém -49.31 dB -0.37 db
122,400 MHz 200.000 MHz 1.000 MHz 6.75902 GHz -57.05 dém -40.21 dB -0.21dB
I ) [T
Date: 17.AUG.2023 16:40:47

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6705

Spectrum

ﬁ

Ref Level 10.00 dm Offset 15.62 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBrm
I —
60 dBm
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.12 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.57914 GHz -55.93 dBm -49.81 dB -9.81dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.58150 GHz -56.11 dBm -49.98 dB -10.01 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.66270 GHz -44.48 dBm -38.36 dB -18.34 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.66282 GHz -44.33 dBm -38.20 dB -18.60 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.74718 GHz -45.75 dBm -39.63dB -20.03 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.74726 GHz -45.81 dBm -39.68 dB -19.67 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.82846 GHz -56.60 dBm -50.48 dB -10.52 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.89670 GHz -56.12 dBm -50.00 dB -10.00 dB
I ) [T
Date: 17.AUG. 2

11AX80MIMO_Ant4_6705

Spectrum

Ref Level 10.00 dBm Offset 15.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.48 dBm RBW 1.000 MHz
Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.57702 GHz -56.48 dBm -48.00 dB -8.00 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.58170 GHz -56.63 dBm -48.15 dB -8.24 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.63542 GHz -49.81 dBm -41.33 dB -15.88 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.66282 GHz -44.28 dBm -35.80 dB -16.20 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.74718 GHz -45.80 dBm -37.32dB -17.72 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.74734 GHz -45.96 dBm -37.48 dB -17.46 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.82806 GHz -56.93 dém -48.45 dB -8.60 db
123.600 MHz 200.000 MHz 1.000 MHz 6.80008 GHz -56.49 dgm -48.01 dB -8.01 dB
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Date: 17.AUG.2023 16:44:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6785

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset

15.64 dB Mode Sweep

@ 1Rm View
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-80 dBm
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10001 pts 5

pan 400.0 MHz

Spectrum Emission Mask

Peak Power -3.54 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.65008 GHz -55.27 dém 5173 dB 1173 dB
-123,600 MHz 82,400 MHz 1.000 MHz 6.66150 GHz -55.39 dem -51.84 dB -11.87 dB
-82.400 MHz 42,200 MHz 1.000 MHz 6.74262 GHz -42.10 dBm -38.56 dB -18.52 dB
42,200 MHz -41.200 MHz 1.000 MHz 6.74262 GHz -41.80 d8m -38.26 dB -18.66 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.82718 GHz -41.62 dBm -38.08 dB -18.48 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.82722 GHz -41.75 dBm -38.20 dB -18.20 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.90845 GHz -55.77 dém 52.23 dB -12.27 db
123.600 MHz 200.000 MHz 1.000 MHz 6.91406 GHz -55.56 dBm -52.02 dB -12.02 dB

| ) W
Dats: 17.AUG.Z 16:47:00

11AX80MIMO_Ant4_6785

Spectrum

Ref Level 10.00 dBm Offset 15.54 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.63578 GHz -56.33 dBm -48.48 dB -8.48 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.66202 GHz -56.55 dBm -48.69 dB -8.70 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.74298 GHz -44.62 dBm -36.77 dB -16.76 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.74302 GHz -44.63 dBm -36.78 dB -17.18 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.82698 GHz -44.83 dBm -36.97 dB -17.37 db
42,000 MHz 82.000 MHz 1.000 MHz 6.82702 GHz -44.65 dBm -36.80 dB -16.79 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.90798 GHz -56.23 dém -48.38 dB -8.38 db
123,000 MHz 200.000 MHz 1.000 MHz 6.91770 GHz -56.10 dBm -48.24 dB -8.24 dB
I ) W
Date: 17.AUG.2023 16:48:22

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW
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sarans. FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6865
Spectrum =
Ref Level 10.00 dem Offset 15.53 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
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-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.18 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.74094 GHz -55.81 dBm -51.63 dB -11.63 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.74214 GHz -55.85 dBm -51.67 dB -11.71dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.82290 GHz -42.36 dBm -38.19 dB -18.17 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.82302 GHz -42.22 dBm -38.05 dB -18.45 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.90698 GHz -42.51 dBm -38.33dB -18.73 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.90702 GHz -42.27 dBm -38.09dB -18.00 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.98786 GHz -56.18 dém -52.00 dB -12.04 db
123,000 MHz 200.000 MHz 1.000 MHz 7.01534 GHz -57.37 dém -53.19 dB -13.19 dB
I ) W
Date: 17.AUG. 2 16:50:489
11AX80MIMO_Ant4 6865
Spectrum
Ref Level 10.00 dBm Offset 15.42 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.60 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.74018 GHz -56.52 dBm -47.92 dB -7.92dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.74202 GHz -56.65 dBm -48.05 dB -8.05 dB
-82,000 MHz -42,000 MHz 1.000 MHz 6.82278 GHz -45.91 dBm -37.32dB -17.27 dB
-42,000 MHz 41,000 MHz 1.000 MHz 6.82302 GHz -45.77 dBm -37.17 dB -17.57 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.90698 GHz -45.72 dBm -37.12dB -17.52 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.90718 GHz -45.42 dBm -36.82 dB -16.78 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.98786 GHz -56.54 dgm -47.95 dB -7.99 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.99202 GHz -57.99 dém -40.40 dB -0.40 dB
I ) [T
Date: 17.AUG.2023 16:52:07

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX80MIMO_Ant3_6945

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.53 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-10 dBm

-20 dBm

-30 dBm

-40 dBm
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-60 dBm

-70 dBm

-80 dBm

CF 6.945 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -3.53 dBm

Standard: None

RBW 1.000 MHz

Range low | Range Up RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.82182 GHz -55.17 dém 51.64 dB -11.64 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.82218 GHz -55.26 dem 5172 dB -11.78 dB
-82.000 MHz 42,000 MHz 1.000 MHz 6.90286 GHz -40.38 dBm -36.85 dB -16.82 dB
42,000 MHz 41,000 MHz 1.000 MHz 6.90302 GHz -40.18 dBm -36.65 dB -17.05 dB
41,000 MHz 42.000 MHz 1.000 MHz 6.98698 GHz -40.56 dBm -37.02dB -1742 de
42,000 MHz 82.000 MHz 1.000 MHz 6.98714 GHz -39.97 dBm -36.43 dB -16.41 dB
82.000 MHz 123.000 MHz 1.000 MHz 7.06794 GHz -56.95 dém 53.41 dB -13.43 dB
123,000 MHz 200.000 MHz 1.000 MHz 7.06874 GHz -56.76 dBm -53.23 dB -13.23 dB

| ) W
Dats: 17.AUG.Z

11AX80MIMO_Ant4_6945

Spectrum
Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.74 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.80406 GHz -56.47 dBm -47.73 dB -7.73dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.82162 GHz -56.78 dBm -48.04 dB -8.10 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.90270 GHz -46.32 dBm -37.58 dB -17.56 dB
-42,200 MHz -41.200 MHz 1.000 MHz 6.90282 GHz -46.14 dBm -37.40 dB -17.80 dB
41.200 MHz 42.200 MHz 1.000 MHz 6.98718 GHz -46.95 dBm -38.21dB -18.61 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.98726 GHz -46.61 dBm -37.86 dB -17.85 dB
82,400 MHz 123.600 MHz 1.000 MHz 7.06846 GHz -58.33 dém -40.58 dB -0.63 dB
123.600 MHz 200.000 MHz 1.000 MHz 7.07078 GHz -58.18 dém -40.43 dB -0.43 dB
I ) W
Date: 17.AUG.2023 16:54:50

Sporton International Inc. (KunShan)
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sarans. FCC RF Test Report Report No. : FR372407F

11AX80MIMO_Ant3_7025
Spectrum =
Ref Level 10.00 dm Offset 15.61 d8 Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PARS
0 dBfr=
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-60 dBm
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.29 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.89758 GHz -54.93 dBm -52.64 dB -12.64 dB
-124,800 MHz -83.200 MHz 1.000 MHz 6.90022 GHz -54.98 dBm -52.68 dB -12.69 dB
-83.200 MHz -42,600 MHz 1.000 MHz 6.98238 GHz -42.05 dBm -39.76 dB -19.76 dB
-42,600 MHz 41,600 MHz 1.000 MHz 6.98242 GHz -42.18 dBm -39.88 dB -20.28 dB
41,600 MHz 42,600 MHz 1.000 MHz 7.06758 GHz -41.05 dam -38.76 dB -19.16 dB
42,600 MHz 83.200 MHz 1.000 MHz 7.10694 GHz -48.52 dBm -46.23 dB -18.48 dB
983.200 MHz 124,800 MHz 1.000 MHz 7.14958 GHz -56.82 dém -54.52 dB -14.50 dB
124,800 MHz 200.000 MHz 1.000 MHz 7.15190 GHz -56.88 dBm -54.59 dB -14.59 dB
I ) W
Date: 17.AUG. 2 16:57:49
11AX80MIMO_Ant4 7025
Spectrum
Ref Level 10.00 dBm Offset 15.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm
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60 dBm
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.69 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.89914 GHz -56.01 dBm -47.32dB -7.32dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.90302 GHz -56.06 dBm -47.37 dB -7.49 dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.98314 GHz -45.24 dBm -36.55 dB -16.54 dB
41,800 MHz 40,800 MHz 1.000 MHz 6.98322 GHz -45.57 dBm -36.88 dB -17.28 dB
40.800 MHz 41.800 MHz 1.000 MHz 7.06678 GHz -45.67 dBm -36.98 dB -17.38 dB
41.800 MHz 81.600 MHz 1.000 MHz 7.06690 GHz -45.38 dBm -36.69dB -16.67 dB
81.600 MHz 122,400 MHz 1.000 MHz 7.14734 GHz -58.86 dBm -50.17 dB -10.18 dB
122,400 MHz 200.000 MHz 1.000 MHz 7.14794 GHz -58.55 dBm -40.86 dB -0.86 dB
I ) [T
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX160MIMO_Ant3_6025

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset

15.06 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 de

ks

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

-60 dBm

-70 dBm

-80 dBm

CF 6.025 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -3.32 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248,400 MHz 2.000 MHz 5.76016 GHz -54.61 dém 51.20 dB -11.20 dB
-248.400 MHz | -165.600 MHz 2.000 MHz 5.77664 GHz -55.07 dem 51.74 dB -11.75 dB
-165.600 MHz 83,800 MHz 2.000 MHz 5.85952 GHz -48.54 dBm -45.22 dB -17.23 dB
-83.800 MHz -62.800 MHz 2.000 MHz 5.94124 GHz -41.63 dBm -38.31 dB -19.14 dB

82.800 MHz 983.800 MHz 2,000 MHz 6.10876 GHz -41.13 dBm -37.81dB -18.64 dB

983.800 MHz 165.600 MHz 2,000 MHz 6.10892 GHz -41.31 dBm -37.99 dB -17.97 db
165.600 MHz 248,400 MHz 2,000 MHz 6.27328 GHz -55.43 dém 52.11 dB -12.12 dB
248,400 MHz 400.000 MHz 2,000 MHz 6.27504 GHz -55.30 dBm -51.97 dB -11.97 dB

| )
17.AUG.2023 05:36:08

11AX160MIMO_Ant4_6025

Spectrum

Ref Level 10.00 dBm  Offset 14,95 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
P
-20 dBm
-30 dBm
-40 dBm
- ~
50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.24 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 5.77600 GHz -55.31 dBm -47.07 dB -7.07 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 5.77784 GHz -55.42 dBm -47.19 dB -7.19.dB
-164.800 MHz -83.400 MHz 2,000 MHz 5.86608 GHz -49.72 dBm -41.48 dB -14.06 dB
-83.400 MHz -82,400 MHz 2,000 MHz 5.94164 GHz -44.52 dBm -36.20 dB -17.12dB
982,400 MHz 83,400 MHz 2,000 MHz 6.10836 GHz -45.15 dBm -36.92 dB -17.75 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.10844 GHz -45.21 dBm -36.98 dB -16.97 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.27216 GHz -55.91 dém -47.67 dB -7.68 dB
247.200 MHz 400.000 MHz 2,000 MHz 6.40192 GHz -55.68 dBm -47 .45 dB -7.45 dB
I ) W
Date: 17.AUG.2023 05:37:42

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: HLEEA660BWNW

Page Number

: A2-254 of 357



sarans. FCC RF Test Report

Report No. : FR372407F

11AX160MIMO_Ant3_6185

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dém Offset

15.40 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
0 de g

PABS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

-60 dBm

-70 dBm

-80 dBm

CF 6.185 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.05 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -247.200 MHz 2.000 MHz 5.88552 GHz -53.83 dém -49.78 dB -9.78 dB
-247.200 MHz | -164.800 MHz 2.000 MHz 5.93784 GHz -54.53 dém -50.48 dB -10.49 dB
-164,800 MHz -83.400 MHz 2.000 MHz 6.02032 GHz -49.03 dBm -44.98 dB -16.99 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.10164 GHz -41.44 dBm -37.39 dB -18.22 dB

982,400 MHz 83,400 MHz 2,000 MHz 6.26836 GHz -41.10 d&m -37.05dB -17.88 dB

83.400 MHz 164.800 MHz 2,000 MHz 6.26844 GHz -41.09 dBm -37.04 dB -17.03 dB
164.800 MHz 247.200 MHz 2,000 MHz ©6.43136 GHz -55.10 dém -51.05 dB -11.18de
247.200 MHz 400.000 MHz 2,000 MHz 6.58144 GHz -54.88 dBm -50.83 dB -10.83 dB

| )
17.AUG.2023 05:39:56

11AX160MIMO_Ant4_6185

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 15.37 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

=50 dRr

-60 dBm

-70 dBm

-80 dBm

CF 6.185 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -9.07 dBm

Standard: None

RBW 2.000 MHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-400.000 MHz | -249.600 MHz 2.000 MHz 5.88256 GHz -53.97 dém -44.90 dB -4.90 dB

-249.600 MHz | -166.400 MHz 2.000 MHz 5.93544 GHz -54.77 dem -45.70 dB 571 dB

-166.400 MHz -84.200 MHz 2.000 MHz 6.01912 GHz -50.58 dBm -41.51 dB -13.56 dB
-84.200 MHz -63.200 MHz 2.000 MHz 6.10084 GHz -46.37 dBm -37.31 dB -18.14 dB
983.200 MHz 984.200 MHz 2,000 MHz 6.26916 GHz -45.91 dBm -36.84 dB -17.67 db
84.200 MHz 166.400 MHz 2,000 MHz 6.26932 GHz -45.86 dBm -36.79 dB -16.78 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.43456 GHz -55.41 dém -46.35 dB -6.35 dB
249,600 MHz 400.000 MHz 2,000 MHz 6.57448 GHz -55.01 dém -45.95 dB -5.95 dB

| ) (T
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sarans. FCC RF Test Report Report No. : FR372407F

11AX160MIMO_Ant3_6345

Spectrum =
Ref Level 10.00 dem Offset 15.28 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 dBfr=
-10 dBm
-20 dBm
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-40 dBm \
-50 dBrm
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.08 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.04824 GHz -54.24 dBm -50.16 dB -10.16 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.09808 GHz -55.27 dBm -51.18 dB -11.22dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.18072 GHz -49.13 dBm -45.05 dB -17.10 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.26164 GHz -42.07 dBm -37.99 dB -18.82 dB
982,400 MHz 83,400 MHz 2,000 MHz 6.42836 GHz -41.87 dBm -37.79dB -18.63 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.42844 GHz -41.98 dBm -37.90 dB -17.80 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.50088 GHz -54.84 dgm -50.76 dB -10.95 dB
247.200 MHz 400.000 MHz 2,000 MHz 6.60200 GHz -54.80 dBm -50.72 dB -10.72 dB

il J

17.AUG.2023 05:43

11AX160MIMO_Ant4_6345

Spectrum
Ref Level 10.00 dBm  Offset 15.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém —~
-20 dBm
-30 dBm
-40 dBm r 4
|~ =
S0 g
-60 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.91 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.02792 GHz -54.54 dBm -45.63 dB -5.63 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.09592 GHz -55.51 dBm -46.59 dB -6.67 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.18496 GHz -49.29 dBm -40.38 dB -13.00 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.26084 GHz -45.80 dBm -36.80 dB -17.72dB
983.200 MHz 984.200 MHz 2,000 MHz 6.42916 GHz -45.69 dBm -36.77 dB -17.61dB
84.200 MHz 166.400 MHz 2,000 MHz 6.42924 GHz -45.76 dBm -36.84 dB -16.84 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.59440 GHz -55.17 dgm -46.26 dB -6.20 dB
249,600 MHz 400.000 MHz 2,000 MHz 6.74128 GHz -54.88 dBm -45.97 dB -5.97 dB
I ) [T
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sarans. FCC RF Test Report Report No. : FR372407F

11AX160MIMO_Ant3_6505

Spectrum =
Ref Level 10.00 dem Offset 15.29 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢theck PABS
0 dBfr=
-10 dBm
-20 dBm
-30 dBm = —
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-40 dBm
-50 dBrm
-60 dBm
-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.50 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 6.21904 GHz -54.82 dBm -50.32 dB -10.32 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.25696 GHz -54.97 dBm -50.47 dB -10.52 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.34000 GHz -49.47 dBm -44.97 dB -17.03 dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.42124 GHz -42.55 dBm -38.05 dB -18.89 dB
82.800 MHz 983.800 MHz 2,000 MHz 6.58876 GHz -43.85 dBm -39.35dB -20.18 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.58892 GHz -43.65 dBm -39.15dB -19.14 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.75328 GHz -54.73 dém 50.23 dB -10.25 dB
248,400 MHz 400.000 MHz 2,000 MHz 6.80472 GHz -54.36 dBm -40.86 dB -0.86 dB

il J [T

17.AUG.2023 05:46:32

11AX160MIMO_Ant4_6505

Spectrum A
Ref Level 10.00 dBm  Offset 15.26 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS |
0 dBf==28:
-10 dBém f -,%
-20 dBm J‘ L
-30 dBm
-40 dBm I |
50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.38 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.21888 GHz -55.17 dBm -46.79 dB -6.79 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.25576 GHz -55.37 dBm -46.99 dB -7.04 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.34128 GHz -47.63 dBm -39.25 dB -11.51 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.42084 GHz -42.83 dBm -34.44 dB -15.28 dB
983.200 MHz 984.200 MHz 2,000 MHz 6.58916 GHz -44.17 dBm -35.79.dB -16.62 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.58924 GHz -44.15 dBm -35.77 dB -15.76 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.75416 GHz -54.88 dém -46.50 dB -6.56 dB
249,600 MHz 400.000 MHz 2,000 MHz 6.80848 GHz -54.45 dgm -46.07 dB -6.07 dB
I ) W
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sarans. FCC RF Test Report

Report No. : FR372407F

11AX160MIMO_Ant3_6665

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dém Offset

15.48 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
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PABS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

<50 dem

-60 dBm

-70 dBm

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.01 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -247.200 MHz 2.000 MHz 6.41600 GHz -54.49 dém -50.48 dB -10.48 dB
-247.200 MHz | -164.800 MHz 2.000 MHz 6.41784 GHz -54.59 dem -50.58 dB -10.59 dB
-164,800 MHz -83.400 MHz 2.000 MHz 6.50128 GHz -45.19 dBm -45.18 dB -17.29 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz -41.32 dBm -37.31 dB -18.15 dB

982,400 MHz 83,400 MHz 2,000 MHz 6.74836 GHz -43.34 dBm -39.33dB -20.17 dB

83.400 MHz 164.800 MHz 2,000 MHz 6.74860 GHz -43.53 dBm -39.52 dB -19.50 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91184 GHz -54.15 dgm -50.15 dB -10.20 dB
247.200 MHz 400.000 MHz 2,000 MHz 6.92712 GHz -54.00 dém -40.99 dB -0.99 dB

JL _
17.AUG.2023 05:50:00

11AX160MIMO_Ant4_6665

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 15.33 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -7.88 dBm

Standard: None

RBW 2.000 MHz

Range low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-400.000 MHz | -247.200 MHz 2.000 MHz 6.30912 GHz -55.00 deém -47.13 dB 7.13dB

-247.200 MHz | -164.800 MHz 2.000 MHz 6.41800 GHz -55.10 dém -47.22 dB -7.25 dB

-164,800 MHz -83.400 MHz 2.000 MHz 6.50208 GHz -48.07 dBm -40.19 dB -12.38 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz -42.19 dBm -34.31 dB -15.14 dB
982,400 MHz 83,400 MHz 2,000 MHz 6.74836 GHz -44.65 dBm -36.77 dB -17.61de
83.400 MHz 164.800 MHz 2,000 MHz 6.74852 GHz -44.76 dBm -36.89dB -16.87 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91192 GHz -54.35 dém -46.47 dB -6.51dB
247.200 MHz 400.000 MHz 2,000 MHz 6.92512 GHz -54.08 dém -46.20 dB -6.20 dB

JL _
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX160MIMO_Ant3_6825

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.57 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-70 dBm

-80 dBm

CF 6.825 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -3.14 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -248,400 MHz 2.000 MHz 6.57112 GHz -53.88 dém -50.75 dB -10.75 dB
-248.400 MHz | -165.600 MHz 2.000 MHz 6.57672 GHz -54.04 dem -50.91 dB -10.92 dB
-165.600 MHz 83,800 MHz 2.000 MHz 6.66064 GHz -49.02 dBm -45.98 dB -18.00 dB
-83.800 MHz -62.800 MHz 2.000 MHz 6.74124 GHz -41.15 dBm -38.01 dB -18.85 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.90876 GHz -40.76 dBm -37.62dB -18.46 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.97799 GHz -46.85 dBm -43.72 dB -16.95 dB
165.600 MHz 248,400 MHz 2,000 MHz 7.07264 GHz -55.70 dém 52.57 dB -12.68 dB
248,400 MHz 400.000 MHz 2.000 MHz 7.07616 GHz -55.63 dBm -52.49 dB -12.49 dB

| ) (T
Dats: 17.AUG.Z 17:

11AX160MIMO_Ant4_6825

Spectrum

Ref Level 10.00 dBm Offset 15.48 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-60 dBm
-70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.66 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.57408 GHz -54.46 dBm -46.80 dB -6.80 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.57800 GHz -54.53 dBm -46.87 dB -6.89 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.66024 GHz -51.02 dBm -43.36 dB -15.37 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.74164 GHz -44.15 dBm -36.49 dB -17.32 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.90836 GHz -43.67 dBm -36.01dB -16.84 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.98960 GHz -51.73 d8m -44.07 dB -16.00 dB
164.800 MHz 247.200 MHz 2,000 MHz 7.07200 GHz -56.06 dBm -48.40 dB -8.43 db
247.200 MHz 400.000 MHz 2.000 MHz 7.07984 GHz -55.95 dém -48.20 dB -8.29 dB
I ) [T
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SPORTON LAB.

FCC RF Test Report

Report No. : FR372407F

11AX160MIMO_Ant3_6985

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.72 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 de g
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-20 dBm

-30 dBm

-40 dBm

<50 dem

-60 dBm

-70 dBm

-80 dBm

CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -2.58 dBm

Standard: None

RBW 2.000 MHz

Count 100/100

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz _ -247.200 MHz 2,000 MHz 6.73696 GHz -53.37 dém -50.78 dB -10.78 dB
-247.200 MHz | -164,800 MHz 2,000 MHz 6.73784 GHz -53.67 dém -51.08 dB -11.09 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.90148 GHz -38.92 dBm -36.34 dBb -16.32 dB
-83.400 MHz -82.400 MHz 2,000 MHz 6.90164 GHz -39.22 dBm -36.63 dB -17.47 dB
982,400 MHz 83,400 MHz 2.000 MHz 7.06836 GHz -38.35 dBm -35.77 dB -16.60 dB
83.400 MHz 164.800 MHz 2,000 MHz 7.14736 GHz -43.75 dBm -41.17 dB -1341de
164.800 MHz 247.200 MHz 2,000 MHz 7.15784 GHz -44.87 dém -42.28 dB -13.11dB
247.200 MHz 400.000 MHz 2.000 MHz 7.28072 GHz -55.67 dém -52.09 dB -13.00 dB
| ) W
Date: 17.AUG.Z 17:06:04
11AX160MIMO_Ant4_6985
Spectrum
Ref Level 10.00 dBm Offset 15.64 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -7.41dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -248,400 MHz 2.000 MHz 6.73488 GHz -54.18 dém -46.78 dB -6.78 dB
-248.400 MHz | -165.600 MHz 2.000 MHz 6.73664 GHz -54.27 dém -46.96 dB -6.96 dB
-165.600 MHz 83,800 MHz 2.000 MHz 6.90116 GHz -44.15 dBm -36.74 dB -16.74 dB
-83.800 MHz -62.800 MHz 2.000 MHz 6.90124 GHz -44.06 dBm -36.65 dB -17.48 dB
82.800 MHz 983.800 MHz 2.000 MHz 7.06876 GHz -43.23 dBm -35.82dB -16.65 dB
983.800 MHz 165.600 MHz 2,000 MHz 7.14992 GHz -49.42 dBm -42.02 dB -14.08 dB
165.600 MHz 248,400 MHz 2,000 MHz 7.23312 GHz -56.75 dém -49.34 dB -0.38 db
248,400 MHz 400.000 MHz 2.000 MHz 7.38240 GHz -55.92 dém -48.51 dB -8.51 dB

| ) [T
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s ss. FCC RF Test Report Report No. : FR372407F

<802.11ax Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit :
Mode Antenna | Freq(MHz) Size Index | [dBm/MHZz] Gain [dBm/MHZ] | [dBm/MHZz] verdict
26Tone | RUO -17.98 -2.00 -19.98 <-1.00 PASS
Ant3 5935 52Tone | RU37 -18 -2.00 -20.00 <-1.00 PASS
106Tone | RU53 -19.96 -2.00 -21.96 <-1.00 PASS
26Tone | RUO -22.21 -2.00 -24.21 <-1.00 PASS
Ant4 5935 52Tone | RU37 -22.22 -2.00 -24.22 <-1.00 PASS
106Tone | RU53 -24.29 -2.00 -26.29 <-1.00 PASS
26Tone | RUO -16.59 1.01 -15.58 <-1.00 PASS
total 5935 52Tone | RU37 -16.61 1.01 -15.60 <-1.00 PASS
106Tone | RU53 -18.60 1.01 -17.59 <-1.00 PASS
26Tone | RUO -5.58 -2.00 -7.58 <-1.00 PASS
Ant3 5955 52Tone | RU37 -5.59 -2.00 -7.59 <-1.00 PASS
106Tone | RU53 -4.99 -2.00 -6.99 <-1.00 PASS
26Tone | RUO -9.53 -2.00 -11.53 <-1.00 PASS
Ant4 5955 52Tone | RU37 -9.41 -2.00 -11.41 <-1.00 PASS
106Tone | RU53 -9.22 -2.00 -11.22 <-1.00 PASS
11AX20MIMO 26Tone | RUO -4.11 1.01 -3.10 <-1.00 PASS
total 5955 52Tone | RU37 -4.08 1.01 -3.07 <-1.00 PASS
106Tone | RU53 -3.60 1.01 -2.59 <-1.00 PASS
26Tone | RUO -5.1 -2.00 -7.10 <-1.00 PASS
Ant3 6175 52Tone | RU37 -4.82 -2.00 -6.82 <-1.00 PASS
106Tone | RU53 -4.83 -2.00 -6.83 <-1.00 PASS
26Tone | RUO -10.1 -2.00 -12.10 <-1.00 PASS
Ant4 6175 52Tone | RU37 -9.49 -2.00 -11.49 <-1.00 PASS
106Tone | RU53 -9.43 -2.00 -11.43 <-1.00 PASS
26Tone | RUO -3.91 1.01 -2.90 <-1.00 PASS
total 6175 52Tone | RU37 -3.55 1.01 -2.54 <-1.00 PASS
106Tone | RU53 -3.54 1.01 -2.53 <-1.00 PASS
26Tone | RU8 -4.65 -2.00 -6.65 <-1.00 PASS
Ant3 6415 52Tone | RU40 -4.74 -2.00 -6.74 <-1.00 PASS
106Tone | RU54 -5.17 -2.00 -7.17 <-1.00 PASS
Ant4 6415 26Tone | RU8 -10.04 -2.00 -12.04 <-1.00 PASS
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52Tone | RU40 -10.1 -2.00 -12.10 <-1.00 PASS
106Tone | RU54 -9.48 -2.00 -11.48 <-1.00 PASS
26Tone RU8 -3.55 1.01 -2.54 <-1.00 PASS
total 6415 52Tone | RU40 -3.63 1.01 -2.62 <-1.00 PASS
106Tone | RU54 -3.80 1.01 -2.79 =-1.00 PASS
26Tone RUO -4.91 -2.00 -6.91 <-1.00 PASS
Ant3 6435 52Tone | RU37 -5.18 -2.00 -7.18 <-1.00 PASS
106Tone | RU53 -5.09 -2.00 -7.09 =-1.00 PASS
26Tone RUO -10.15 -2.00 -12.15 <-1.00 PASS
Ant4 6435 52Tone | RU37 -10.23 -2.00 -12.23 <-1.00 PASS
106Tone | RU53 -9.89 -2.00 -11.89 <-1.00 PASS
26Tone RUO -3.77 1.01 -2.76 <-1.00 PASS
total 6435 52Tone | RU37 -4.00 1.01 -2.99 <-1.00 PASS
106Tone | RU53 -3.85 1.01 -2.84 <-1.00 PASS
26Tone RUO -4.97 -2.00 -6.97 <-1.00 PASS
Ant3 6475 52Tone | RU37 -5.05 -2.00 -7.05 <-1.00 PASS
106Tone | RU53 -5.43 -2.00 -7.43 <-1.00 PASS
26Tone RUO -10.51 -2.00 -12.51 <-1.00 PASS
Ant4 6475 52Tone | RU37 -10.32 -2.00 -12.32 <-1.00 PASS
106Tone | RU53 -10.61 -2.00 -12.61 <-1.00 PASS
26Tone RUO -3.90 1.01 -2.89 <-1.00 PASS
total 6475 52Tone | RU37 -3.92 1.01 -2.91 <-1.00 PASS
106Tone | RU53 -4.28 1.01 -3.27 =-1.00 PASS
26Tone RUS8 -4.95 -2.00 -6.95 <-1.00 PASS
Ant3 6515 52Tone | RU40 -5.03 -2.00 -7.03 =-1.00 PASS
106Tone | RU54 -5.57 -2.00 -7.57 <-1.00 PASS
26Tone RUS8 -10.57 -2.00 -12.57 <-1.00 PASS
Ant4 6515 52Tone | RU40 -10.41 -2.00 -12.41 <-1.00 PASS
106Tone | RU54 -10.81 -2.00 -12.81 <-1.00 PASS
26Tone RU8 -3.90 1.01 -2.89 <-1.00 PASS
total 6515 52Tone | RU40 -3.92 1.01 -2.91 <-1.00 PASS
106Tone | RU54 -4.43 1.01 -3.42 <-1.00 PASS
26Tone RUO -5.23 -2.00 -7.23 <-1.00 PASS
Ant3 6535 52Tone | RU37 -5.56 -2.00 -7.56 <-1.00 PASS
106Tone | RU53 -5.75 -2.00 -7.75 <-1.00 PASS
26Tone RUO -9.27 -2.00 -11.27 <-1.00 PASS
Ant4 6535 52Tone | RU37 -10.13 -2.00 -12.13 <-1.00 PASS
106Tone | RU53 -10.62 -2.00 -12.62 <-1.00 PASS
total 6535 26Tone RUO -3.79 1.01 -2.78 <-1.00 PASS
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52Tone | RU37 -4.26 1.01 -3.25 <-1.00 PASS
106Tone | RU53 -4.53 1.01 -3.52 <-1.00 PASS
26Tone RUO -5.44 -2.00 -7.44 <-1.00 PASS
Ant3 6695 52Tone | RU37 -5.87 -2.00 -7.87 <-1.00 PASS
106Tone | RU53 -5.57 -2.00 -7.57 =-1.00 PASS
26Tone RUO -8.55 -2.00 -10.55 <-1.00 PASS
Ant4 6695 52Tone | RU37 -9.18 -2.00 -11.18 <-1.00 PASS
106Tone | RU53 -9.53 -2.00 -11.53 =-1.00 PASS
26Tone RUO -3.71 1.01 -2.70 <-1.00 PASS
total 6695 52Tone | RU37 -4.21 1.01 -3.20 <-1.00 PASS
106Tone | RU53 -4.10 1.01 -3.09 <-1.00 PASS
26Tone RU8 -5.25 -2.00 -7.25 <-1.00 PASS
Ant3 6855 52Tone | RU40 -5.29 -2.00 -7.29 <-1.00 PASS
106Tone | RU54 -5.01 -2.00 -7.01 <-1.00 PASS
26Tone RU8 -10.22 -2.00 -12.22 <-1.00 PASS
Ant4 6855 52Tone | RU40 -10.2 -2.00 -12.20 <-1.00 PASS
106Tone | RU54 -10.02 -2.00 -12.02 <-1.00 PASS
26Tone RU8 -4.05 1.01 -3.04 <-1.00 PASS
total 6855 52Tone | RU40 -4.07 1.01 -3.06 <-1.00 PASS
106Tone | RU54 -3.82 1.01 -2.81 <-1.00 PASS
26Tone RU8 -5.43 -2.00 -7.43 <-1.00 PASS
Ant3 6875 52Tone | RU40 -5.52 -2.00 -7.52 <-1.00 PASS
106Tone | RU54 -5.17 -2.00 -7.17 =-1.00 PASS
26Tone RUS8 -10.29 -2.00 -12.29 <-1.00 PASS
Ant4 6875 52Tone | RU40 -10.26 -2.00 -12.26 =-1.00 PASS
106Tone | RU54 -10.1 -2.00 -12.10 <-1.00 PASS
26Tone RUS8 -4.20 1.01 -3.19 <-1.00 PASS
total 6875 52Tone | RU40 -4.26 1.01 -3.25 <-1.00 PASS
106Tone | RU54 -3.96 1.01 -2.95 <-1.00 PASS
26Tone RUO -5.21 -2.00 -7.21 <-1.00 PASS
Ant3 6895 52Tone | RU37 -5.07 -2.00 -7.07 <-1.00 PASS
106Tone | RU53 -5.01 -2.00 -7.01 <-1.00 PASS
26Tone RUO -9.22 -2.00 -11.22 <-1.00 PASS
Ant4 6895 52Tone | RU37 -9.36 -2.00 -11.36 <-1.00 PASS
106Tone | RU53 -9.86 -2.00 -11.86 <-1.00 PASS
26Tone RUO -3.76 1.01 -2.75 <-1.00 PASS
total 6895 52Tone | RU37 -3.70 1.01 -2.69 <-1.00 PASS
106Tone | RU53 -3.78 1.01 -2.77 <-1.00 PASS
Ant3 6995 26Tone RUO -4.88 -2.00 -6.88 <-1.00 PASS
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52Tone | RU37 -5.38 -2.00 -7.38 <-1.00 PASS
106Tone | RU53 -4.6 -2.00 -6.60 <-1.00 PASS
26Tone | RUO -9.26 -2.00 -11.26 <-1.00 PASS
Ant4 6995 52Tone | RU37 -9.79 -2.00 -11.79 <-1.00 PASS
106Tone | RU53 -9.76 -2.00 -11.76 <-1.00 PASS
26Tone | RUO -3.53 1.01 -2.52 <-1.00 PASS
total 6995 52Tone | RU37 -4.04 1.01 -3.03 <-1.00 PASS
106Tone | RU53 -3.44 1.01 -2.43 <-1.00 PASS
26Tone | RUS8 -4.2 -2.00 -6.20 <-1.00 PASS
Ant3 7095 52Tone | RU40 -4.29 -2.00 -6.29 <-1.00 PASS
106Tone | RU54 -4.88 -2.00 -6.88 <-1.00 PASS
26Tone | RU8 -11.81 -2.00 -13.81 <-1.00 PASS
Ant4 7095 52Tone | RU40 -11.56 -2.00 -13.56 <-1.00 PASS
106Tone | RU54 -12.02 -2.00 -14.02 <-1.00 PASS
26Tone | RU8 -3.51 1.01 -2.50 <-1.00 PASS
total 7095 52Tone | RU40 -3.54 1.01 -2.53 <-1.00 PASS
106Tone | RU54 -4.11 1.01 -3.10 <-1.00 PASS
26Tone | RU8 -13.54 -2.00 -15.54 <-1.00 PASS
Ant3 7115 52Tone | RU40 -11.59 -2.00 -13.59 <-1.00 PASS
106Tone | RU54 -10.9 -2.00 -12.9 <-1.00 PASS
26Tone | RUS8 -20.74 -2.00 -22.74 <-1.00 PASS
Ant4 7115 52Tone | RU40 -18.78 -2.00 -20.78 <-1.00 PASS
106Tone | RU54 -18.31 -2.00 -20.31 <-1.00 PASS
26Tone | RUS8 -12.78 1.01 -11.77 <-1.00 PASS
total 7115 52Tone | RU40 -10.83 1.01 -9.82 <-1.00 PASS
106Tone | RU54 -10.18 1.01 -9.17 <-1.00 PASS
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